ENGINEERING

Sea
Recovery

,ﬂ e 4 ji!nnﬂ|irl:|T;ir11lmmuuum:l

Coral Sea

Owner’s Manual

)
<

®OO6

| e
m v' o
Ol

@ e o ¢ ©

Parker Hannifin
2630 E. El Presidio Street
Carson, CA 90810
www.parker.com/watermakers

SUCCESS.



10

TABLE OF CONTENTS

SYSTEM DESCRIPTION

PRE-INSTALLATION NOTES

ELECTRICAL INFORMATION

INSTALLATION REQUIREMENTS

OPERATIONS MANUAL

R.O. MEMBRANE INSTALL & CARE

MAINTENANCE AND REPAIR

COMPONENT USER MANUALS

DRAWING PULL-OUTS

SPARE PARTS LIST

Coral Sea Owner's Manual



Coral Sea Owner's Manual



SYSTEM DESCRIPTION:

CORAL SEA MODELS

GALLONS/DAY | TONS/DAY VOLTAGE
Vertical 2800 10.5 460V/60Hz/3Ph or 380V/60Hz/3Ph
Vertical 3600 13.5 460V/60Hz/3Ph or 380V/60Hz/3Ph
[...]

3. Sand & Graven in the MMF 9. Fuses

4. Pump Packing Assemblies 10. Valve Seals and Packings

5. Pump Seal Assemblies 11. Exterior Corrosion

6. Pump Valve Assemblies
Installation of components not supplied by Parker Hannifin, are not covered by this or any limited warranty.

Improper installation, resulting in system failure or component failure or decline in performance is not covered by this or any
limited warranty.

The Reverse Osmosis Membrane Element is warranted for a period of one year from the date of shipment of the
membrane. Any misuse or improper operation or maintenance of the system that causes premature fouling of the
Membrane Element is not warranted. The Reverse Osmosis Membrane Element is also guaranteed to be cleanable for

a minimum of one year from the date of shipment, providing cleaning periods are adhered to and foulant is acid soluble
metal hydroxides and calcium carbonates or alkaline soluble organic, inorganic substances and microbiological slimes. The
Membrane Element is not warranted for iron fouling (rust), chemical or petroleum products attack, extreme temperatures
(over 120 F/under 32 F), drying out or extreme pressures (over 1000 psi).

In the event of a defect, malfunction or failure, specifically covered by this warranty and during the warranty period, Parker
Hannifin will repair or replace, at its option, the product or component therein, which upon examination by Parker Hannifin
appears to be defective.

To obtain warranty service, the defective product or part must be returned to an authorized Parker Hannifin Factory Service
Center (dealer) or direct to Parker Hannifin Corp. The end user must pay any transportation and labor expenses incurred

in removing and returning the product to the service center or Parker Hannifin pending evaluation and warranty approval.
Upon warranty approval, reasonable expenses will be reimbursed.

The limited warranty does not extend to any system or system component which has been subjected to alteration, misuse,
neglect, accident, improper installation, inadequate or improper repair or maintenance or subject to use in violation of
instructions furnished by Parker Hannifin, nor does the warranty extend to components on which the serial number has
been removed, defaced or changed.

Parker Hannifin Corp. reserves the right to make changes or improvements in its product, during subsequent production,
without incurring the obligation to install such changes or improvements on previously manufactured equipment.

The implied warranties, which the law imposes on the sale of this product, are expressly LIMITED in duration to the time
period above. Parker Hannifin Corp. shall not be liable for damages, consequential or otherwise, resulting from the use and
operation of this product, or from the breach of this LIMITED WARRANTY.

CAUTION: Use of non Parker Hannifin supplied parts and accessories, including but not limited to maintenance parts, pre-
filter elements, cleaning and storage chemical, pump oil, spare parts, replacement parts, system components, installation
components and/or system accessories, shall void all warranty expressed or implied.

Coral Sea Owner's Manual



SLB9041
Rectangle

SLB9041
Rectangle

SLB9041
Rectangle


Some of the damages that may not be covered by the
warranty include:

Use of non-authorized or misuse of authorized
chemicals for storage will void any warranty.

Rust fouling of the R.0. Membrane Element is not
covered under warranty.

Damage to the System caused by a blocked brine
discharge or product line will not be covered by
warranty.

High temperature will cause up to 40% flux loss (loss
of production) of the R.0. membrane element(s). This
damage is irreversible to the R.0. membrane element
and not covered by warranty.

Freezing temperatures will cause mechanical damage
to the System and R.0. membrane element due to
the expansion of water as it freezes. This damage is
irreversible and not covered by any warranty.

Damage caused by excessive vibration will not be
covered under warranty.

Coral Sea Owner's Manual



SLB9041
Rectangle

SLB9041
Rectangle


TEMPERATURE & PRESSURE EFFECTS

Parker Hannifin® TEMPERATURE EFFEGT COMPARISON CHART
(At 820 psi & 35,000 ppm feedwater TDS conditions)

The Temperature Effect Chart on this page illustrates the loss or gain of productivity across the R.0. Membrane.
To determine what normal (in spec.) flow of the system is at 77° F (25° C), follow these directions:

1. Determine feed temperature.

2. Locate the corresponding temperature on the chart.

3. Follow the corresponding temperature in a vertical line up to the plotted production line.

4.  From this temperature point at the production line, move left horizontally to the plotted productivity percent.

5. Calculate the system’s present productivity in U.S. gallons per day by multiplying the gallon per hour product water
flow meter reading by 24.

6. Divide the figure reached in step 5 above, present gallon per day productivity, by the plotted productivity percentage
from step 4 above. The answer will be equivalent to the membranes present productivity at specification test
parameters, 820 psi & 77° F (25° C).

Example:

1. With the system operating at 820 psi (57 bar).

2. The present feed temperature is 61° F (16° C).

3. Plotted productivity is therefore 72% of normal.

4. The system is a 14,530 gallon per day model and it is presently producing 9,000 gallons per day.

5. 9,000 per day divided by .72 equals 12,500 gallons per day calculated productivity. The system is rated at 14,530

gallons per day + 15% (12,350 to 16,709 gallons per day). Therefore the system is within specifications at 12,500
gallons per day actual productivity at 61° F (16° C), 820 psi (57 bar), and 35,000 ppm feed.

200
190 [
IR F: I
b o
C 10 |
E yso [ '
M
T 140 |
A qan [
G
-
R .
'F:' oo | Oy ROT EXCEED 100% OF RATED PRODCTHOMIE
90 |
P
R B0 |
O L
o
U s0 |
C a0
Tow
s’ w |
N i
L
] | | ] | | ] ] | ] | | ] ] | | | | ] ] | | |
0

W 2 4 & B 10 12 14 6 18 20 22 24 26 2B 30 32 34 36 B 40 42 44
GF 36 39 43 46 50 54 57 61 64 6B F2 F5 9 B2 B& B0 93 9F 100 104 108 111

TEMPERATLURE

Coral Sea Owner's Manual



SLB9041
Rectangle

SLB9041
Rectangle

SLB9041
Rectangle


Description

Parker Hannifin® TEMPERATURE EFFECT COMPARISON CHART
(Do not use this chart for brackish water systems & applications)

As the seawater temperature increases, the Parker Hannifin system pressure must be adjusted so that the system
achieves no greater than 100% of rated product water flow. Product water flow greater than 100% of rated capacity
causes premature fouling of the R.0. Membrane Element. This leads to more frequent required cleaning and voids all
warranties of the SRC R.0. Membrane Elements.

il M == ZFZmM™m=a3m=

ZoTHARCcoo= "=

110

=
3
o

Ll
o

&0

A0

&0

50

40

a0

20

10

DO NOT EXCEED 100% OF RATED PRODUCTION!!!

900 psi

800 psi F00 psi 600 psi

I | |
4 6 & 10 12 14 1e 18 20 22 24 26 ZE 30 3Z 34 3s 3B 4D 42 44 46 48
36 39 43 46 50 54 57 61 ed4 6B F2 TS TR B2 Be 9D 93 OF 10D 104 108 111115118

TEMPERATURE

Coral Sea Owner's Manual



SLB9041
Rectangle


Coral Sea Owner's Manual



2 PRE-INSTALLATION NOTES

2.1 PRECAUTIONS

STORAGE PRIOR TO UNCGRATING
1. Adhere to crate markings:
e DO NOT store in direct sunlight;
e DO NOT store above 103° F (39° C);
e DO NOT freeze;
e STORE ONLY on base with ARROWS UP.
e KEEP THE R.0. MEMBRANE ELEMENT WET AT ALL
TIMES.

2. Ifthe R.0. System has been shipped new with
Reverse Osmosis Membrane Elements installed, the
System must be commissioned within 3 months. This
is to avoid drying out or biological fouling of the R.0.
Membranes.

3. Refer to Section 6 for further cautions of the R.0.
Membrane Element.

UNCRATING:

1. Disassemble crate from system as follows: top first;
sides second, third, fourth, and fifth.

2. Remove the System from the bottom of its shipping
crate only when the system is in place ready for the
final lift. Use caution in moving the System with a
forklift after System is removed from the shipping
crate. Place wood, cardboard or material onto the
metal forks of the forklift.

CAUTION: Metal forks will damage the
powder coating on the underside of the skid.

REVERSE OSMOSIS MEMBRANE ELEMENT SUSCEPTIBILITY TO
CHEMICAL ATTACK

CAUTION: Do Not expose the System to
intake Feed Water containing the following
chemical:

chloramines-T
chlorine

Hydrogen peroxide
Chlorine dioxide

Bromine phenolic disinfectants
chloramines N-chlorioisocyanurates
hypochlorite iodine

Bromide petroleum products

Any chemical, not approved in writing by Sea Recovery.
USE OF NON-AUTHORIZED OR MISUSE OF AUTHORIZED
CHEMICALS VOIDS SYSTEM WARRANTY

Do not connect any water line to the System that may
contain any of the above chemicals. Example: Do not

connect the inlet of the System to the ship’s potable

water system if the ships system contains chlorinated or
brominated water. These chemicals destroy the copolymer
components within the RO system. These oxidants and
others also damage the RO Membrane Element. The Sea
Recovery Optional Fresh Water Flush Accessory removes
chlorine and bromine from the ship’s potable water
system.

DO NOT PERFORM INSTALLATION UNLESS:

1. The System Feed Water Sea Cock Valve is closed.

2. The System main electrical disconnect switch is

switched “OFF”, LOCKED, and TAGGED.

3. AVolt / Ohm Meter will be necessary.
WARNING: ELECTRICAL SHOCK HAZARD.
The installation procedures expose the
installer to High Voltage and electrical shock
hazard. Only attempt installation if you are a

qualified electrician and only if surrounding
conditions are safe.

QUALIFICATIONS

Technicians must have technical knowledge and ability in
the following fields:

a) Electrical, Electronic, Electric Motors & Circuits
b) Electromechanical & Mechanical Systems

) Hydraulic and Liquid Pressure & Flow Systems
d) Piping and Plumbing Systems

) Water Suction & Pressure Lines
f) Thru-Hull Fitting below & above water level

NECESSARY COMPONENTS SUPPLIED BY OWNER:

Refer to the P&ID and Interconnect Example on the
following pages.

1. SHIP / VESSEL INSTALLATIONS:

a. Thru-Hull Fitting with Inlet Sea Cock Valve: The
Thru-Hull Fitting must include a 1/4 turn Sea Cock
Valve with either a 3%” MNPT connection (/3 systems)
ora 1” MNPT connection (/4 systems) exposed for
the supplied System Inlet Fitting. The entire fitting
and valve assembly must be of corrosion resistant
material such as Naval Bronze, PVC, CPVC, or
Stainless Steel. Any ferrous material causes rust
fouling of the Membrane Elements.

b. Power cable with the proper gauge rating for this
system’s power consumption.

Coral Sea Owner's Manual

uone|eIsul-aid


SLB9041
Rectangle

SLB9041
Rectangle


Pre-installation

c. An electrical power source capable of supplying the
proper current at the proper AC Voltage, Cycles and
Phase to the System.

d. Brine Thru-Hull Fitting for overboard dump (above
water level) for the Brine Discharge Line from the
system. This fitting must be minimum 32" {1} size
with a 34” {1”} MNPT nipple exposed for coupling with
the supplied System Brine Discharge Connection.

The brine discharge line should be located above

water level to minimize pressure build up on the Brine
Discharge Line. There should be no valves in the Brine
Discharge Line. Damage occurs if the Brine Discharge
is blocked by a closed valve during System operation.

e. Ship’s Potable Water Storage Tank [62] with Product
Water Storage Tank Connection: This fitting must be
minimum %2” {3/4”} FNPT size for coupling with the
System Product Water Fitting. The Product Water Line
should terminate above water level. The Product Water
Storage Tank must be vented to ensure no pressure
build up during production.

CAUTION: There should be no valves in the
Product Water Line. Damage to the System
occurs if a valve is closed during System
operation.

2. LAND INSTALLATIONS:

a. Feed Source for the R.0. System. The feed source may
be from a deep well, shallow well, directly from the
source, or other means. All necessary components
required for Land Installations including screens,
piping, valves, pumps, & gauges are available from
Sea Recovery. Consult Sea Recovery’s Application
Engineers for assistance. The entire feed line,
including well casings, must be of non-ferrous
materials such as Naval Bronze, PVC, CPVC, or 316L
Stainless Steel. Any ferrous material causes rust
fouling of the R.0. Membrane Element.

The feed source and line must be appropriately sized
to prevent excessive friction losses. The proper feed
flow and pressure required at the R.0. System varies
depending upon the actual System configuration

and installation. Consult Sea Recovery Application
Engineers for assistance.

b. Power cable with the proper gauge rating for this
system’s power consumption.

c. An electrical power source capable of supplying the
proper current at the proper AC Voltage, Cycles and
Phase to the system.

d. Brine Discharge line back to the source or other
suitable discharge location. For well applications do
not discharge the brine back into the feed well. Do not
install any valves in the Brine Discharge Line. A closed
valve in the Brine Discharge line causes damage

during system operation.

e. Potable Water Storage Tank [62] with Product Water
Storage Tank Connection and product water line with
associated piping and fittings. This line must be sized
appropriately for the flow of Product Water over the
horizontal run and vertical incline of the Product Water
line to the Storage Tank/Cistern. The Product Water
Storage system must be vented to ensure no pressure
build up.

CAUTION: There should be no valves in the
Product Water Line. Damage to the System
occurs if a valve is closed during system
operation.

2.1 SPECIAL CONSIDERATIONS

1. BONDING OF THE HIGH PRESSURE PUMP, FEED PUMP,
and BOOSTER PUMP:

Vessel Installations. The High Pressure Pump, Feed Pump
and Booster Pump may be isolated from the ships bonding
system because of the protective coating applied to the
pumps and their attached motor. As such, there may be
no continuity between the pumps and the ships bonding
system. The path of stray current from the electric motors
may be through the Feedwater Line. This is especially true
if the electric motor grounding wire is insufficient. If left
unbonded, the pumps become sacrificial and corrosion by
electrolysis takes effect and destroys the pump manifolds,
chambers and impellers. Such destruction renders these
pumps inoperable within just a few short months. The
System Warranty does not cover damage resulting from
electrolysis or improper or inadequate grounding.

Therefore, the pump manifolds and volutes should be
individually and separately bonded to the ships Bonding
System. The ships Bonding System is designed to provide
the same electrical potential to all metal parts which come
in contact with the ocean. This minimizes the potential for
and effects of electrolysis.

CAUTION: Do not confuse the ships
electrical ground with the ships Bonding
System. These are two separate and distinct
circuits, which have two separate and distinct
functions. Using the ships electrical ground
as a means to bond the pumps would
enhance corrosion and rapidly destroy the
pumps.

2. ELECTRICAL GROUNDING OF ALL PUMP MOTORS:

Whether for ship or land applications, the Electric

Motors of all Pumps within the system must be properly
electrically grounded. If left ungrounded, the Pump
becomes the grounding device and is rapidly destroyed by
electrolysis.

The Electric Motors must be individually and separately
Coral Sea Owner's Manual



SLB9041
Rectangle

SLB9041
Rectangle


electrically grounded to a proper electrical grounding
source.

3. LENGTH OF CONNECTION LINES:

The System operates most efficiently with interconnect
lines as short and straight as possible. As the distance
of suction lines increase, the feed pressure decreases.
As the distance of discharge lines increase, the greater
the backpressure on those lines. Maximum allowable